E-15

Gl Lk Cylinder Head Cover
10 1210

1010

Fs5 | Z2HMH4R5 E . . 2 | &
N v .
S/N Part No. = 2 Deseription Quantity | Remark
1 11118/172FMM | R 13X 18 Pin, dowel, 13X 18 4
2 12210 Sskas Head comp., cylinder 1
3 12110 REka 4 Block, cylinder 1
4 12121 I R Gasket, cylinder block 1
5 12220 Ak R Gasket, cylinder head 1
6 12242 Sk A Cover, cylinder head, LH 1
7 12247 kA 0 TR 94. 4X 3.1 O-ring 94.4X 3,1 1
8 12253 HA01% Cover, exhaust valve 2
9 12255 HAS 5% 0 FEB 55. 25X 2.4 O-ring 55.25X 2.4 2
10 12313/172FMM R TEAR Nut, cap 4
11 12342 AR Stud, cylinder 4
12 12344/172FMM SEORFEHEE 010 Washer, steel,® 10 4
13 14140 Tk 2% Reductor 1
14 14143 TR AR E SR Spring, reductor 1
15 14144 TR PR ARAT Screw, reductor 1




E-1 S, |#E %k Cylinder Head Cover

1010 10 1210
1 ! i ;
IE%.?E‘/

FF5 | ZEH 4RSS . _r 2 | &
S/N Part No. E A AR Hesexiption Quantity Remark
16 14148 o B4R 10X 20X0.5 Washer, operating arm 10X20X0.5 1
17 14190 WA hE 10X 20%5 Qil seal, reductor 10X 20X 5 1
18 14437/172FMM B3 6.2%X13X0.5 Washer, aluminium 6.2 X 13X 0.5 1
19 17310 HSEHE Inlet pipe Assy 1
20 17331 HSE RN Insulator, inlet pipe 1
21 17335 FaivER O FEHE 31.7X 2.4 O-ring insulator 31.7¢ 2.4 1
22 17340 HSEEH Clamp, inlet pipe 1
23 17318 0 &g O-ring 1
24 34210/156FMI-2 K 1£ 7% DBTC Plug, spark DSTC 1
25 GB/T16674. 1 25T M6 X 15 Screw, M6 X 15 2
26 GB/T16674. 1 BEET M6 X 25 Screw, M6 X 25 6
27 GB/T16674. 1 B24T M6 X 105 Screw, M6 X 105 2
28 GB/T899 SR M6 X 35 Screw, M6 X 35 2

I
|
i -
|
!

Qe



E-2 (hEEL. A7 Camshaft & Valve

i 1
15 ¢
L1 N
N
=
!
[
FFs 284K 5 - s nE| & I
SIN | Part No. T A Description Quantity | Remark
1 14100 ko iR Camshaft Assy 1
2 14322 i Washer, lock 1
3 14410 WS Rocker arm Assy 2
4 14413 5 4 Shaft, rocker arm 2
5 14720 HAM Valve, exhaust 1.
6 14710 #HS Valve, intake 1
7 14730/156FMI-2 i Oil seal, valve stem 2
8 14751 ST L Seat, valve spring upper 2
9 14752 S8R ’ Split cone, valve 4
10 14753 SITFHEE Seat, valve spring lower 2
11 14755 @ABE LS Spring, valve outer 2
12 14756 SIS Spring, valve inner 2
13 14411 SITHEE Rocker arm, valve 2
14 14415 AT I B R T AR AT Adjusting screw, valve clearance 2
15 14416 AT B T AR Locknut 2

i R




E-2 (W& %). K] Camshaft & Valve

| = 8. =N A
sz & g ]l:ilﬂ ’ﬁ: ’ft J% g %B ﬁ: :g %1 - Description ﬁ E. % T‘I‘
S/N Part No. Quantity | Remark
16 GB/T276 B 6005 Bearing, roller, 6005 1
17 GB/T16674. 1 1 M6 X 16 Bolt, M6 X 16 2




Fs5 | EHHERS - — HE | & F
S/N Part No. = W R A Wescription Quantity | Remark
1 14221 IEIN A Bh RS Sprocket, timing driven 1
2 14323 W (04x10) Pin, (24X 10) 1
3 14324/2V68FMQ i A B EE RS BR 5T Screw, sprocket, timing driven 1
4 14350/172FMM TF I 5 4 Chain, timing 1
b 14500/ 17 2FMM AL N R Tensioner Assy 1
6 14519/172FMM o 5 A e 1B Packing ring, tensioner I
7 14527/172FMM P FLERET Screw, adjusting hole 1
8 14528/172FMM 0 A1 ; O-ring 1
9 14610/172FMM 5 i) 42 Guiding plate 1
10 14650 gk E iR Tensioner 1
11 14661/172FMM ik iR Bolt, tensioner 1
12 14662/172F¥M B (FEB8.2X14.5X2) Washer, aluminium, (8.2X 14.5X2) 1
13 GB/T16674. 1 BEHE M6 X 25 Bolt, M6 X 25 2

=5 e




E-4 & Fﬁli—ﬁﬁfg% Right erankecase Cover

1=l == X = .= & o
F5 %A RS T W M 4 K Dleseripifon ¥ & | &
S/N Part No. Quantity | Remark
1 11118/172FMM ENFH 13X 18 Pin, dowel, 13X 18 2 "
2 11212/172FMM TEOERSE M14X 1. 25X 12 Plug, drain, M14X 1.25X 12 1
3 11213/172FMM TECHERFE ] D 14, 2X 20X 1. 2 Washer, drain plug ®14.2X20X1.2 1
4 11311 £ A s Cover, crankease, RH 1
5 11318/156FMI -2 SERTEY 814 Pin, dowel, 8 X 14 2
6 13180/172FMM - A 14X 26 X6 Oil seal, crankshaft, RH 14X26X6 1
7 13187/172FMM FEESPER T Plate, oil seal pressing 1
8 15480/172FMM Bl g s Element, filter 1
9 15491/172FMM ORI ®15.8X2. 4 O-ring, ®15.8X2.4 1
10 15492/172FMM B G Cover, element 1
11 15493/172F\MM WHH OB 072.5%X2. 4 O-ring, ®72.5X2.4 1
12 15494/172FMM BE A5 5 Spring, element 1
13 15611/172FMM ¥ H 28 Cap, filler 1
14 15612/172FMM OBE®17X3.1 O-ring, ®17X3.1 1
15 15620/157FMI Hloh X 52 6 Glass, sight 1




|E-4 Ahphses Right crankcase Cover

FElERAENRS W M4 L W Description & & IE
S/N Part No. Quantity Remark
16 11319 F 1 4hAR 55 5 B Gasket, crankcase cover, RH 1 '
17 19252 KER Cover, water pump 1
18 19254 I Gasket, water pump 1
19 19270 KRN E S Gear set, water pump driven 1
20 19611 REIHLKE Pipe, engine 1.
21 19620 | KEREASE 25 Clamp set, pipe, ¢25 2
22 GB/T819 BB M5X 10 Bolt, M6 X 10 2
23 GB/T16674. 1 B M6 X 20 Bolt, M6X 20 3
24 GB/T16674. 1 ¥EH M6 X 25 Bolt, M6 X 25 4
25 GB/T16674. 1 12 M6 X 30 Bolt, M6 X 30 2
26 GB/T16674. 1 BB M6 X 35 Bolt, M6 X 35 2
27 GB/T16674. 1 B M6 X 40 Bolt, M6 X 40 6
28 GB/T16674. 1 B M6 X 60 Bolt, M6 X 60 1
29 19200 KR B A& Water pump Assy 1
30 GB/T894. 1 SR EEE A B b 15 Snap ring A, ® 15 1

N



E-4 A

5h#8 % Right crankcase Cover

= = = - -

S E A AS F W M4 L W Description et = & IE

B Lo Quantity Remark
31 19211 M4 Impeller i
32 . 19251 KB4 Body, water pump "
33 19253 K EH Shaft, water pump y

-




